1/4 - 20 NC x 3/4
Chrome Buttonhead
Screw with
lockwasher

Frame Cover

Orglnal Tank Screw

5/16 18 NC x 1_\

Seat “T” Bracket_B_/

Seat “T”

1997-up FLT Solo Seat Mount Kit

=]
Q%% 16 NC x 1 1/4
Hex Screw with

nut & lock washer

===

- |

. 2,3/8-16 NC x11/4
Hex Screw with
lockwasher

Hex Screw with
Lock Nut

4,5/16 -24 NF x 1
Hex Screw wit

i
|
[
!
|

2, 2” Springs
W|th retainers
3/8-16 NC x 2

f

Flat Washer 2,5/16 -24 NF 7
Hex Nut &
Spring Bracket—. Lock Washer
e e e

AN

53

S
D

VT No. 31-9052 1997-up FLT
Hardware List

3/8 - 16 NC x 1 1/4 Hex Screw
3/8 - 16 NC x 2 Hex Screw
5/16 - 24 NF X 1 Hex Screw
1/4 - 20 NC x 3/4 Buttonhead
3/8 - 16 NC Lock Nut

3/8 Lock Washer

5/16 - 24 NF Hex Nut

5/16 Flat Washer

5/16 Lock Washer

1/4 Lock Washer

Spring Set 13-9236

Cover 42-0707

Seat “T” (A)

Seat “T” Bracket (B)

Spring Stantions (C)

Rear Mount (D)

Order 42-0707 black frame cover sep-
arately.

e I LS I N e S I T A O I > N ) © B I S N SN N v |

1.09.07



